
 
 
 
 
 
 
 

 
 

SEWER RATES AND POLICIES 
 

FOR 
 

MISSOURI MUNICIPALITIES 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
December 2009                  Published by 
Price:  $25 Missouri Municipal League 
(Single copies available to 1727 Southridge Drive 
member cities at no charge) Jefferson City, MO  65109 



 
TABLE OF CONTENTS 

 

PART I 
 

ANALYSIS 
 

Foreword…………………………………………………………………………………..1  
General Information…………….…………………………………………………………2 
Operate a Sewer System…………………………………………………………………..3 
Residents Served by Municipal Sewer System……………………………………………4 
Grinder Pumps and Vacuum Collections………………………………………………….4 
Age of Treatment Plant……………………………………………………………………5 
Accept Sewage from Other Political Subdivisions………………………………………..5 
[...]
Sewer User Chages

Table X. Special Rates, Online Payments 
              Page 85



Table X. Special Rates, Online Payments and Credit Cards

Medium Munis 
(Pop. 2500-10000)

Sewer fee 
In city vs. 

Out *

Summer 
Sewer Bill 
Adjusted *

Special 
rates for

Online 
Payment

Credit 
Card 

Payment

Credit 
Card 
Fee

CC Fee 
passed 
to user

Industrial vs. 
Residential

Commercial vs. 
Residential

Aurora(7014) >*2 Wnt Ave City-Use No No Same Same
Ava(3021) N/A No City-Use No Yes 5% & up No Same Same
Bonne Terre(4039) > but < *2 No No Yes 3% Yes Same Same
Boonville(8202) >*2 Wnt Ave City-Use No Yes No Same Same
Bowling Green(5166) > but < *2 No City-Use No No Same Same
Butler(4209) No No Yes No
Camdenton(2779) N/A No No No Same Same
Cameron(9788) >*2 Other Basis No Yes 3% No Same Same
Carl Junction(5294) >*2 No City-Use Yes Yes Yes $7.50 flat fee plus $3.59 for 

every 1000 gallons thereafter
$.50 flat fee plus $3.59 for 
every 1000 gallons thereafter

Carrollton(4122) > but < *2 No City-Use No No Same Same
Caruthersville(6760) N/A No City-Use No No Same Same
Cassville(2890) N/A No City-Use No No
Centralia(3774) Same No Yes No Same Same
Clinton(9311) N/A No No No Same Same
Crystal City(4247) > but < *2 No City-Use Yes No Same Same
Desoto(6375) No No Yes 1% No Same Same
El Dorado Springs(3775) >*2 Wnt Ave City-Use No No Same Same
Eldon(4895) > but < *2 Wnt Ave City-Use No No $313.61(includes first 1000) 

plus 1.91 per 1000 gallons
41.99 (includes first 1000) plus 
1.91 per 1000  66.48 (includes 
first 1000) plus 1.91 per 1000  
246.82 (includes first 1000) plus 
1.91 per 1000

Eureka(7676) >*2 Other Basis Schools, 
Elderly, Low-
Income & City-
Use

No No negotiated Same as residential, except 
$6.50 for the first 2,000 gallons

Festus(9660) >*2 No No Yes 4% No Same Same
Fredericktown(3928) No No No
Greenwood(3952) N/A No No Yes 2% No
Hermann(2674) N/A No No No Same as above Same as above
Higginsville(4682) N/A Wnt Ave No No Same Same
Hollister(3867) > but < *2 No City-Use No No Same Same
Holts Summit(2935) Same No No Yes 3% Same Same
Lamar (4425) N/A Wnt Ave Yes Yes 3% No N/A Same
Lexington(4764) Same Wnt Ave Multi-Family Yes Yes 2% Yes Same Same

Sewer User Chages

Table X. Special Rates, Online Payments 
              Page 86



Table X. Special Rates, Online Payments and Credit Cards

Medium Munis 
(Pop. 2500-10000)

Sewer fee 
In city vs. 

Out *

Summer 
Sewer Bill 
Adjusted *

Special 
rates for

Online 
Payment

Credit 
Card 

Payment

Credit 
Card 
Fee

CC Fee 
passed 
to user

Industrial vs. 
Residential

Commercial vs. 
Residential

Louisiana(3863) Same Other Basis No No No Same Same
Marceline(2558) Same No No No Same Same
Marshfield(5720) >*2 Other Basis No No Same Same
Mount Vernon(4017) N/A Other Basis No Yes 2% No Same Same
Mountain Grove(4574) N/A No No No No Same Same
Nevada(8607) No No Yes 3% No 4.88 base rate plus $3.76 per 

1,000 gal
no rate table

New Madrid(3334) N/A Wnt Ave Schools, 
Elderly, City-
Use

Yes Yes 2% No Same Same

Osage Beach(3662) >*2 No Multi-Family, 
City-Use

No No

Owensville(2500) >*2 No No Yes 3% No Same Same
Ozark(9665) > but < *2 Wnt Ave City-Use No Yes 1% No Same Same
Parkville(5247) Wnt Ave
Peculiar(4730) >*2 No Yes Yes 1% Yes Same Same
Perryville(7667) N/A No Yes 3% No Same Same
Pleasant Hill(5582) Same Wnt Ave No Yes 3% No
Portageville(3295) N/A No City-Use No No Same Same
Republic(8764) > but < *2 No City-Use Yes Yes 2% No Same Same
Richmond(6116) > but < *2 Wnt Ave No No Same Same
Savannah(4762) N/A No City-Use No Yes 3% No Same Same
Scott City(4591) > but < *2 No City-Use No Yes 3% No Same Same
St. Clair(4390) Same Wnt Ave Elderly, City-

Use
No No Same Same

St. James(3704) N/A No City-Use No Yes No Same Same
St. Robert(2760) > but < *2 No Multi-Family No Yes 3% Yes Same Same
Tipton(3261) N/A No City-Use No No
Trenton(6216) No No Yes 3% No $1212.53 base charge  $1.28 

per 100 cu. ft
$21.93 per month  $1.28 per 
each 100 cu ft.

Union(9000) >*2 No City-Use No Yes 2% No Same Same
Waynesville(3507) > but < *2 No City-Use No No N/A Same

17.50 flat fee, plus 2.93 per 1,000 gallons

Bond sinking, $13.75; $2.20 per 1,000 gallons of water used.

Sewer User Chages

Table X. Special Rates, Online Payments 
              Page 87



Table X. Special Rates, Online Payments and Credit Cards
Large 
Municipalities 
(over 10000)

Sewer fee 
In city vs. 

Out *

Summer 
Sewer Bill 
Adjusted *

Special 
rates for

Online 
Payment

Credit 
Card 

Payment

Credit 
Card 
Fee

CC Fee 
passed 
to user

Industrial vs. 
Residential

Commercial vs. 
Residential

Belton(25000) > but < *2 No City-Use Yes Yes 3% No N/A N/A
Blue Springs(51910) > but < *2 Wnt Ave Yes Yes No Same Same
Carthage(12668) N/A Wnt Ave Yes Yes 1% No

Columbia (99619) > but < *2 Wnt Ave Yes Yes Same Same
Farmington(13924) >*2 No Yes No Same Same
Grandview(25492) N/A Wnt Ave No No
Hannibal(17757) > but < *2 No City-Use No Yes No Same Same
Harrisonville (10000) N/A Wnt Ave No Yes Same Same
Independence (114345) > but < *2 Wnt Ave Elderly Yes Yes No

Jefferson City(39636) >*2 No Yes Yes 1% No Same Same
Kirksville(17304) > but < *2 No Yes Yes 2% No Same Same
Lebanon(12155) N/A Wnt Ave No No

Lee's Summit(92927) N/A Wnt Ave Yes Yes 3% No
Liberty(26232) Yes Yes
Marshall(12433) Same Wnt Ave No No Same Same
Maryville(10581) > but < *2 Wnt Ave Yes Yes 3% No Same Same
Mexico(11320) > but < *2 Wnt Ave City-Use No No Same Same
Moberly(13741) > but < *2 No Elderly, Low-

Income & City-
Use

No Yes 1% No Same Same

Nixa(16500) > but < *2 Wnt Ave No No Same Same
Rolla(16367) Same No No Yes 2% No Same Same
Sedalia(20339) > but < *2 Wnt Ave Yes Yes 2% No Same Same
St. Joseph (74707) >*2 Wnt Ave City-Use No No

Wentzville(25470) Same Wnt Ave No Yes 3% Yes Base is based on water meter 
sives volumetric Same

Base is based on water meter 
sives volumetric Same

"> but < *2" --- indicates sewer rate outside city is greater than in city but less than twice 
">*2" --- indicates sewer rate outside city is greater than two times in city
"Wnt Ave" --- Indicates summer sewer rate is based on the average water usage in winter months

$13.46 flat fee, $2.18 actual CCF, plus sewer surcharges for 
BOD ($.279/mg/l over 350 mg/l), Suspended Solids ($.239 mg/l 
over 350 mg/l), FOG ($.094 mg/l over 100 mg/l) and Sulphides 
$.287 mg/l over 15 mg/l) when applicable.

Sewer User Chages

Customer charge ranges from $11.99 - $23.11 depending on 
size of water meter plus $1.60 per 1,000 gal

base fee varies based on meter size and type of industry, plus 
$1.8996/ccf, plus surcharge for COD and TSS

user fee $22.00  first 7,000 gal $.75  next 193,000 gal $2.70  
over 200,000 gal $.80
2" Meter = $19.50 base charge plus $3.83 per 1,000 gal

Table X. Special Rates, Online Payments 
              Page 88



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies

Thank you for starting the MML 2009 Sewer Rates and Policies Survey. Please keep in mind that answers 
will not be stored unless the survey is completed. Once you are finished with the survey you will be 
returned to the MML homepage. If you need to gather information while completing the survey, you may 
minimize the broswer window; but do NOT close it as you will lose all of the answered questions.

For the following questions refer to the city's largest treatment facility if there is more than one.

1. Introduction

1. Municipality:
 

*

2. Completed by?
 

*

3. E-mail? 
 

*

4. Title?
 

*

2. Wastewater Treatment Facility

1. Does your municipality operate a sewer system (choose the answer that 
best fits the city's system)?

*

3. Treatment Plants

1. Does the Municipal Sewer system treat sewage from other political 
subdivisions?

2. Does the treatment facility accept bulk septage?

4. Treatment Plant

Yes. City maintains sewer system and operates treatment center.
 

nmlkj

Yes. City maintains sewer pipes but contracts for treatment.
 

nmlkj

No. Residents use regional sewer district.
 

nmlkj

No. Residents use personal private sewer systems.
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

 
Appendix A. 
Page 89



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies

1. What is the age of the plant?

2. What is the CAPACITY of the treatment facility in millions of gallons per 
day (MGD)? (For example if the plant capacity is 2.5 million gallons per day 
please enter "2.5")

 

3. How much on average does the plant ACTUALLY PROCESS in millions of 
gallons per day (MGD)? (For example if the plant processes 2.5 million 
gallons per day please enter "2.5")

 

4. Does the municipality require pretreatment of industrial waste?

5. What type of PRELIMINARY Treatment System does the plant use?

6. What type of PRIMARY Treatment System does the plant use?

7. What type of SECONDARY treatment does the plant use?

5. Activated Sludge

1-10 years
 

nmlkj

10-20 years
 

nmlkj

20-30 years
 

nmlkj

over 30 years
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

Bar Screen
 

nmlkj

Grit Channel
 

nmlkj

Comminutor
 

nmlkj

Other
 

nmlkj

Primary Clarifier
 

nmlkj

Other
 

nmlkj

Activated Sludge
 

nmlkj

Fixed Film
 

nmlkj

Lagoon
 

nmlkj

 
Appendix A. 
Page 90



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies

1. Activated Sludge:

6. Fixed Film

1. Fixed Film

7. Lagoon

1. Number of Lagoon cells?
 

2. Mechanical Aeration?

8. Treatment Plant Continued

1. What type of advanced (tertiary) treatment system does the plant use 
(please enter "none" if not applicable)?

 

2. What type of disinfection system does the plant use (check all that 
apply)?

Package Plant
 

nmlkj

Contact Stabilization
 

nmlkj

Oxidation Ditch
 

nmlkj

Sequential Batch Reactor
 

nmlkj

Extended Aeration
 

nmlkj

Other
 

nmlkj

Trickling Filter
 

nmlkj

Rotating Biological Contact
 

nmlkj

Sand Filter
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

Chlorine
 

gfedc

Ultraviolet
 

gfedc

Ozone
 

gfedc

Other
 

gfedc

 
Appendix A. 
Page 91



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies

3. How is the effluent discharged (check all that apply)

4. Sludge Treatment (check all that apply)

5. What type of sludge storage facilities are utilized(check all that apply)?

9. Pipelines

1. How many total sewer accounts does the system serve (please combine 
residential, industrial and commercial accounts)?

 

2. Approximately how many miles of collection sewers are in your system?
 

CONTINUOUS Discharge (stream or lake)
 

gfedc

CONTROLLED Discharge (stream or lake)
 

gfedc

Overland Flow
 

gfedc

Irrigation System
 

gfedc

Wetland
 

gfedc

Wastewater Lagoon
 

gfedc

Anaerobic Digester
 

gfedc

Aerobic Digester
 

gfedc

Lime Stabilization
 

gfedc

Composting
 

gfedc

Air or Heat Drying
 

gfedc

No Sludge Treatment
 

gfedc

Other
 

gfedc

Holding Tank
 

gfedc

Basin
 

gfedc

Concrete Pad
 

gfedc

Building
 

gfedc

Other
 

gfedc

 
Appendix A. 
Page 92



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies
3. Approximately what percentage of residents within the city limits are 
served by the municipal sewer system?

4. What percentage of the sewer customers rely on grinder pump/pressure 
pumps?

5. Has your city conducted a study on Inflow and Infiltration for the city 
sewer system?

10. I & I

1. Has the city begun a program to correct Inflow and Infiltration issues?

2. What is the estimated cost of the Inflow & Infiltration correction 
program?

 

11. Employees

1. Is laboratory analysis done in house?

2. How many full-time employees are in the sewer department? 
 

100 percent
 

nmlkj

90-100 percent
 

nmlkj

50-90 percent
 

nmlkj

less than 50 percent
 

nmlkj

zero to 10%
 

nmlkj

10% to 30%
 

nmlkj

30% to 50%
 

nmlkj

50% or more
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

 
Appendix A. 
Page 93



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies

12. Sewer Extensions

1. How are most new sewer improvements financed?

2. When a developer needs sewers WITHIN the corporate limits who pays 
for them?

3. When a sewer main is built OUTSIDE the corporate limits, who pays for 
it?

General Obligation Bonds
 

nmlkj

Revenue Bonds
 

nmlkj

Special Assessments
 

nmlkj

Private Funds
 

nmlkj

General Funds
 

nmlkj

Sewer Operating Fund
 

nmlkj

Sales Tax
 

nmlkj

Other
 

nmlkj

Municipality - pays all
 

nmlkj

Developer - pays all
 

nmlkj

Shared - Muni 75%-99% / Developer 1%-25%
 

nmlkj

Shared - Muni 50%-75% / Developer 25%-50%
 

nmlkj

Shared - Muni 50% / Developer 50%
 

nmlkj

Shared - Muni 25%-50% / Developer 50%-75%
 

nmlkj

Shared - Muni 1%-25% / Developer 75%-99%
 

nmlkj

Municipality - pays all
 

nmlkj

Developer - pays all
 

nmlkj

Shared - Muni 75%-99% / Developer 1%-25%
 

nmlkj

Shared - Muni 50%-75% / Developer 25%-50%
 

nmlkj

Shared - Muni 50% / Developer 50%
 

nmlkj

Shared - Muni 25%-50% / Developer 50%-75%
 

nmlkj

Shared - Muni 1%-25% / Developer 75%-99%
 

nmlkj

 
Appendix A. 
Page 94



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies
4. Who is responsible for service line (laterals) maintenance?

5. Does the municipality provide a special lateral insurance program to assist 
residents with lateral repair costs?

13. Connection Charges and Policies

1. As new sewer mains are added to existing neighborhoods, at what 
distance is connection to the city trunk line required (If not required - please 
enter "not required")?

 

2. What is the charge to connect (tap) a sewer line(in the city limits)? 
Residential

Commercial

Industrial

3. What is the charge to connect (tap fee) to the city sewer(Outside City 
Limits). 
Residential

Commercial

Industrial

4. Are non-sewer related impact fees charged on new developments? 

14. Impact Fees

1. What is the amount of the impact fees per new lot for:
Water

Sewer

Streets

Property owner - Sewer Main to Structure
 

nmlkj

Municipality - Sewer Main to Structure
 

nmlkj

Shared Responsibility
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

Yes
 

nmlkj

No
 

nmlkj

 
Appendix A. 
Page 95



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies

15. Rates

1. Who does the billing for sewer services?

2. Are sewer bills sent out?

3. Basis for sewer usage charge (please choose the answer that best fits)

4. Please enter the rate schedule for residential sewer use in city limits. For 
example,$5 flat fee plus $1 per 1,000 gal first 10,000 gal. 

 

5. Please enter the rate schedule for industrial sewer use in city limits. For 
example $5 flat fee plus $1 per 1,000 gal first 10,000 gal. 

 

6. Please enter the rate schedule for commercial use inside the city. For 
example: $5 flat fee plus $1 per 1,000 gal first 10,000 gal. 

 

Municipality
 

nmlkj

3rd party
 

nmlkj

Outside district
 

nmlkj

Monthly
 

nmlkj

Bi-Monthly
 

nmlkj

Tri-Monthly
 

nmlkj

Other
 

nmlkj

Water usage
 

nmlkj

Flat fee
 

nmlkj

Other
 

nmlkj

 
Appendix A. 
Page 96



Sewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and PoliciesSewer Rates and Policies
7. How does the sewer fee charged to residents compare to users outside 
the city limits?

8. Is the sewer bill adjusted in the summer months?

9. Does your city have special rates for the following users?
  Yes No

Multi-family nmlkj nmlkj

Schools nmlkj nmlkj

Churches nmlkj nmlkj

Elderly nmlkj nmlkj

Low Income nmlkj nmlkj

City Use nmlkj nmlkj

10. Does the city provide online payment services?

11. Does the municipality accept credit cards for utility payments?

12. What is the percentage fee paid to the credit card company?

No non-resident customers
 

nmlkj

Same as residents
 

nmlkj

More than residents but less than double
 

nmlkj

Double or more than residents